
 
 
 

MANAGEMENT DEVELOPMENT INSTITUTE 
GURGAON, 

INVITE TENDER FOR 

DESIGN, SUPPLYING, INSTALLATION, TESTING & 
COMMISSIONING OF SEWAGE TREATMENT PLANT FOR 500 KLD, 

MODULAR STP ELECTROMECHANICALLY SYSTEM BASED ON 
MBBR TECHNOLOGY. 

 
(INCLUDING ALL CIVIL, PLUMBING, ELECTRICAL AND OTHER ALLIED 

WORK IN ALL RESPECT) 

AT MDI CAMPUS, GURGAON. 

   

Management Development Institute Gurgaon 
Mehrauli Road, Sukhrali, Gurgaon-122007 

Ph:- +91-124-4560000, Fax:- +91-124-4560005, www.mdi.ac.in 



 

 

PART-A 

MANAGEMENT DEVELOPMENT INSTUTUTE, GURGAON 
(NIT No. MDI/ESTATE/STP/2022 DATED: 19.09.2022) 

INFORMATION TO BIDDERS. 

1. INTRODUCTION: - 

Management Development Institute Gurgaon (MDIG) invites tenders under two bids system from the 
[...]
(xix) The Institute reserves the right to get the whole or part of work done through one or more 
parties. 

 
(xx) The quantities indicated in the schedule of quantities are approximately only. The 

quantities can be increased or decreased or totally deleted while placing order by the 
Institute. Payment shall be made to the actual quantity receipt at site. 
 

11. PAYMENT TERMS: 
11.1 Capex Payment 

The payment for various items under the schedule will be made based on the actual work 
completed satisfactorily. For payment under schedule the payment conditions will be as 
under.  

Stage No. 1: After approval of drawing and design of 500 KLD fully mechanized and             
automatized (PLC/SCADA operated) STP Plant and mobilized equipment- 5% 

Stage NO. 2: Electrical & Mechanical works - 30% 

Stage No. 3: Civil works — 50% 

Stage No. 4: Installation of Equipment — 10% 

Stage No. 5: Post Trial Run and Commissioning — 5% 

Retention money shall be deducted @ 5 % of the value of the bills. Which will be released 
after twelve months from the date of final bill. 

NOTE: 1. For civil structure — Excavation & P CC- 20%, Construction - 70% &Testing- 10 % 



NOTE: 2. For E/M - Supply - 80 %, 10 % on Installation & Commissioning & 10 % After seccesfully  
        Trail Run. 
 

11.2 Invoices 

11.2.1            At the end of each Billing Month, the Contractor shall submit to the Authority an invoice 
(each, a "Contractor Invoice") in the form set out in Schedule as per MDI Format showing 
stating the total amount due and payable from the Authority for the previous Billing 
Month. 

11.3 Taxes 

11.3.1         The Contractor shall be liable for all taxes imposed on the Project and the Facilities. 

11.4 Mobilization Advance 

11.4.1      Mobilization Advance to the extent of 10% of contract value of award of work against 
submission of Bank Guarantee of Nationalize Bank. The amount will be recovered from 
each Running bills (@ 10 % of mobilization amount). 

 

MDI reserves the right to accept or reject any or all the quotations without assigning any reason 
whatsoever.  

Enclose: Annexure-I , Il, Ill & IV 

Thanking you,   

 

                                                                                                                  Chief Administrative Officer (Admin), 
                                                                                                                             MDI, Gurgaon 



PART-B 

1. PREAMBLE 

1. The job of providing STP in one modules of capacity 500 m3/day has to be done on a 
Turnkey basis. Therefore, the contractor shall be fully responsible for designing, 
preparation of drawings and calculations, supply of materials, installation, testing and 
commissioning. 

2. Generally, (but not limited to), the following main activities are expected from the 
Executing Agency in a sequential manner. 

i) Preparation of scheme based on the design data & guidelines given in the documents 
and getting it approved from the consultant. 

ii) Preparation of detailed Shop drawings for: - 

(a) Civil Works including all cutouts, sleeves and puddle flanges, as per architectural 
requirements. 

(b) For Mechanical, Electrical & all relevant piping work and as may be required. 

iii) The STP contractor shall be completely responsible for the design of all components, 
structural details of the civil works at no extra cost, including preparation of BOQ & 
drawings. 

iv) Supply, Installation, Testing of the Mechanical, Electrical pipes, Fittings & other 
accessories. 

v) Getting of successful test results & obtaining of approval from authorized Lab / 
Agency of the Pollution Control Board and relevant Authorities. 

3. The entire STP shall be installed underground. 

4. The entire STP shall be designed smell / odor free and environmental friendly considering 
the fact of very close habitable areas. It shall be the responsibility of the Vendor that no 
foul smell originates from the Operation of the Plant. 

5. For sludge handling the centrifuge shall be provided, and it is recommended to suitably 
collect and store the de-watered compressed sludge for re-use and/or disposal to the 
final destination as per the approval of the Pollution Authorities. 

 
 
 



2. DESIGN DATA 

(The data's as provided below are only for guideline purposes and are to be verified by the 
Executing Agency) 

  1.      Site Location: The site is located in Management Development Institute, Gurgaon - 1220in 
the State of Haryana. 

2. Air Temperatures  

 (a) Annual mean Max.              40.7 oc (May) 

 (b) Annual mean Min.              7.1 oc (January). 
 3. Rainfall 

Normally rains occur between June to September. 

(a) No. of rainy days                  39.1 days 

(b) Average Annual rainfall                  797.3mm 

(c) Average relative humidity               (08:30 Hrs.) 
       (17:30 Hrs.) 

4. Wind 

From February to August the wind direction is prevalently North-Westerly to Westerly & 
from September to January it is mainly Easterly to North Easterly. 

5. Ground Water 

To be verified from the site. 

6. Soil Characteristics 
To be verified from the site. 

7. Accessibility of Site 
The site is well connected by all-weather roads from all directions. 

 8. Construction Material Available 

As the site is well connected by all-weather roads construction material can easily be 
available at site. Skilled and unskilled laborers are available. 

    9.0       Influent 

9.1 Type of Waste Water: The influent is the product of the waste water from different 
activities such as: 

(a) Domestic sewage from the toilets & bathrooms. 



10.0   It may be clearly understood that client wants to make reuse of treated effluent after 
treatment for HVAC cooling tower, flushing & horticulture purposes. Hence, it is 
imperative that the contractor ensures that the effluent is usable for above purposes. 

 11.0 Space Availability. Proposed Height/Section & Mode of Planning 
The following provisions are presently proposed for the construction of the Sewage 
Treatment Plant. However, the details are subject to change as per the final planning, 
architectural approval and coordination, and at present should only be considered for 
guidance purpose. At the time of detailing, the contractor shall get approved the exact 
space and location from all concerned. The STP shall have to be accommodated as per 
the finally designated area. 

11.1 Site area available for entire STP shall be as per plans attached along with tender 
document. (Refer sketches) 

11.2 The STP shall be constructed completely below the ground level. The design shall be as per 
final architectural approval and final architectural planning requirements. If space 
availability is a constraint then the STP may need to be constructed in multiple levels, for 
which no extra amount shall be paid to the contractor. 

11.3 Influent levels given on the tender drawings are approximate and no extra payment shall 
be admissible for any change in the same. For the purpose of preparation and 
submission of tender the level of incoming effluent may be taken as 3-4 meter below 
the mean ground level of STP. The contractor may however be permitted to revise levels 
of his plants to suit the new levels without any change in quoted price. 

11.4 For entrance into the STP, mumties shall be provided along with staircases / ramps as per 
detailed layout and requirements, in coordination with Engineer in Charge 

11.5 All necessary cutouts shall be provided as per detailed layouts and requirements for pipelines, 
equipment, ventilation etc. 

11.6 The top of the STP slab shall be used for other purposes, hence shall be designed 
accordingly. 

 

 

 

 

 

 



A. TECHNICAL SPECIFICATION 

1           Sewage Treatment Plant 
 

The scope of work for all STP works and system comprises of Engineering, supply, execution, 
delivery, installation, testing and commissioning, handover, training, maintenance and 
warranty. The Agency is obliged to provide fully functioning works and systems in 
conformance with the requirements of the Contract. In the event certain items are not fully 
described or indicated in the Contract, but deemed essential by the Engineer-in-Charge for 
the performance of the works and systems, then the provision of such items shall form part 
of the Agency’s scope of works and no extra shall be paid for this. 
 
Shop drawings shall take into account actual measurement and setting out dimensions/levels 
obtained and determined by the Agency on site, actual equipment/material used, co-
ordination with all installation. 
 
Engineering, supply, testing, installation and commissioning of STP - 500 KLD - MBBR Based 
Technology with Ultrafiltration and UV treatment including all civil works complete in all 
respects. 

 
Electromagnetic type flow meter for Inlet and outlet water for flushing and irrigation. 
 
pH, TDS meter for online metering of treated water. 
 
All valves shall be ISI marked and as per approved makes. 
 
All civil works to be done as per CPWD. 
 

1.1       Process 
The treatment process shall comprise the following stages: 
a) Physical treatment              : Coarse & Fine bar-screening 
b) Primary treatment  :  Equalization tank, Oil & Grease  

Trap & Grit Chamber 
c) Equalization Tank  :  Flow equalization with air mixing 
d) Biological treatment       : Anoxic, MBBR with tube settler 
e) Disinfection  : UV unit with chlorination system as standby 
f) Flushing Water Pump           :           Space provision to be kept for 
                                                                 Fixed speed type Hydro-pneumatic Pumps 
g)   Irrigation Water pump :          Space provision to be kept for VFD type 
                                                                Hydro-pneumatic Pumps (2W+1S)           
h) Sludge disposal  :  Sludge dewatering using filter press to achieve  

                                                          80% water removal. 
i)  Performance Criteria 

 
The treatment plant shall be designed to treat the following basic characteristic expected in 
the raw sewage. 
 
Description       
Estimated daily flow     500 m3/day    
Discharge period     20 hrs/day  



Average flow      25 m3/hr 
Peak flow                  50 m3/hr 
Minimum Influent BOD5 concentration               300 - 400 ppm 
Minimum Influent chemical oxygen demand  400 - 800 ppm 
Minimum Influent suspended solids   50 ppm 
Oil & Grease                                                              5% 
The plant shall be capable of treating effluent to the following standards: 

 
Final effluent discharge standard after treatment 
pH - 6.0 - 8 
BOD5 - Less than 5 Mg/L 
S. Solids - Less than 5 Mg/L 
COD - Less than  30 Mg/L 
Oil & Grease - Nil 
Total Nitrogen (TN)- <2  Mg / L 
Total Phosphorus  (TP)- <1  Mg / L 
E Coli - Nil 

 
 

1.2      Process Description 
  

The out fall sewer main from the premises 500 m3 / day will be let into screening chambers 
by gravity flow. Large solids particles shall be intercepted by a bar screen, preceded by a grease 
trap.  
 
a. The sewage after screening is collected in oil & grease trap after that goes-in to grit 

chamber & finally to the equalization sump for smoothing out peak flows. 

b. The homogenized effluent is then pumped into the Biological reactor for the removal 
of BOD, COD, Phosphate and Nitrates. The air shall be provided through an air 
diffusion system to scour the sludge & for biological treatment of sewage. 

c. Depending on the MLSS to be retained in the Biological reactor the sludge is wasted. 
The wasted sludge is collected in sludge thicker and aerated with diffused aeration 
and then sludge shall be feed to filter press where sludge shall be collected in the form 
of Cake for manure use & primate shall be send back to equalization tank. 

1.3       Inlet Screen Chamber 
 
Raw sewage shall flow into the inlet screen chamber by gravity. Large solids particles shall be 
intercepted by a Coarse & fine step screen of SS material. A manual screen shall be installed 
in parallel with the screw screen as a standby screen when the step screen is under 
maintenance. 
 

1.4 Equalization Tank 
 
Two nos. pumps (1w+1s) as per BOQ shall be provided with level switch control and automatic 
cut-in of the standby unit. 
 
An aeration system shall be provided for mixing and aerating the sewage. 
 
 



 
1.5      Air Blowers 

 
Air blowers shall be provided in duplicate (i.e. one duty and one standby). Blowers shall be 
twin lobe complete with motor, base-plate, inlet filter, intake silencer and off-load starting 
system outlet silencer, anti-vibration damper, flexible coupling, filter restriction indicator, 
non-return valve, pressure relief valve, direct drive coupling.  
 
The size and performance of the air blower shall be submitted for approval with calculations.   

 
1.6      Ultra Violet Treatment/Chlorination 

 
Waster shall be passed through UV unit for disinfection. As standby measure chlorine solution 
shall be metered in to the effluent by an electric dosing pump paced according to the sewage 
inflow. The effluent shall be retained in the baffle walled chlorine tank for a minimum of 30 
minutes for effective disinfection prior to discharge. 
 

1.7 Sewage feed, sludge Transfer Pump 
 
Minimum one standby pump for each function. 
 
Non-submersible type centrifugal pump with suction grid and automatic discharge 
connection. Pump casing and impeller shall be of cast iron material. Shaft shall be of CS 
material.  
 

1.8 Sludge Transfer and Disposal Pumps (SCREW TYPE) 
Two numbers of sludge feed pumps to filter press (one duty and one standby)  
 

1.9       Treated Water Supply Pumping System 
 

1.9.1 Hydro pneumatics Water Supply System – For Irrigation network  
 

(i) Design, supply, installation, testing and commissioning of the Hydro-pneumatic pumping 
system with variable frequency drive for one motor in one pumping system complete 
with all controls and electrical work for Flushing water supply.  

(ii) One set of pumps will consist of: - 
(iii) Variable frequency speed pumping units for one motor and the balance pumps in the 

set shall have DOL starters for motor up to 7.5 HP and star/delta starter for motor 
above 7.5 HP.  

(iv) Suitably sized pressure vessels complete with necessary interconnections and controls 
capacity to be minimum for one-minute operation of one pump. 

(v) Control panel complete with variable speed drives, for one motor / starters for 
balance motors circuit breakers, MCB’s, pressure transmitters etc. complete with all 
interconnections to pumps and electrical supply panels. 

(vi) Set of Hydro Pneumatic Pumping unit shall be supplied as a complete set including, 
pressure vessels suction and discharge manifolds, non-return valves, isolating valves, 
pressure transmitters on the discharge side and level electrode at the suction tank. 

(vii) Each unit shall have electronic microprocessors for unit control and monitor for 
automatic operation sequence control and tandem operation of pumps as per 
demand of water.  



(viii) Level switches, flow switches and other sensing devices for status indication. 
(ix) Testing & commissioning and balancing of the Pumping system; 
(x) Provision of twenty-four (24) months operational maintenance and breakdown 

services; 
(xi) Provisions of operating instructions and maintenance manuals; 

 
1.9.2 Hydro – Pneumatic, fixed speed Package Units for Flushing Water Supply 

 
(i) Pumps shall be in line vertical, centrifugal, directly coupled to motor. Pump head & 

base of cast iron and other parts in SS-304. Impeller shall be hydraulically balanced 
and keyed to shaft.  

(ii) Pump shall be mounted on a concrete foundation, projecting at least 15 cm above 
finished floor level. The pumps base shall be set on a vibration elimination pad. The 
pump shall be selected for the lowest operating noise level and shall be complete with 
flexible connections, valves and pressure gauges. 